



SMTL Test Certificate

Date of issue:	05/04/2009	Certificate No:	09/2958/1c
-----------------------	------------	------------------------	------------

Client Details Jodal
2 Falconer Road, Haverhill
Suffolk, CB9 7XU

Test Product(s)/Sample(s)

Manufacturer	Item Details	SMTL Samp ID	Batch/Lot No	Quantity	Cat No	Date Received
Jodal	Synthetic Seamed Medical Examination Gloves, Size Medium	27160	Not Supplied	250 gloves	Not Supplied	23/03/2009

All samples were provided by the client.

Results

Test Name	Test Method No	Date of Test	Result
Detection of perforations in medical gloves to BS EN 455 part 1	SMTL Test TM-22, performed in conjunction with BS EN 455-1: 2000	March 2009	Complies

The test results in this report relate only to the test sample(s) analysed.

The test results relate to the information reported in test report 09/2958/1.

Abnormalities, deviations or exclusions from standard condition:

NONE

Approved:

Date:

11/5/09

Peter Phillips, Director, SMTL